
 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010681002, 
EPA I.D. No. TX0025461, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: City of Laredo 
 1110 Houston Street 
 Laredo, Texas 78040 
 
Prepared By: Venkata S. Kancharla 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-3342 

 
Date: 12/14/2021 
 
Permit Action: Renewal 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance. 

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a renewal of the existing permit that authorizes the discharge of treated domestic 
wastewater at an annual average flow not to exceed 14 million gallons per day (MGD).  

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located approximately 1,584 feet southeast of the intersection of 
Marcella Avenue and Market Street, in the City of Laredo, in Webb County, Texas 78040.  

 
 Outfall Location:   

Outfall Number Latitude Longitude 
001 27.498735 N 99.493748 W 

 
 The treated effluent is discharged directly to the Rio Grande Below Amistad Reservoir in 

Segment No. 2304 of the Rio Grande Basin. The designated uses for Segment No. 2304 
are primary contact recreation, public water supply, and high aquatic life use. 

 
 
 



City of Laredo TPDES Permit No. WQ0010681002 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The Zacate Creek Wastewater Treatment Facility is an activated sludge process plant 
operated in the contact stabilization mode. The facility has two treatment trains. 
Treatment units at the headworks prior to the split of flows include a bar screen and a 
grit chamber. Train 1 has a contact aeration basin and two final clarifiers. Train 2 has two 
reaeration basins and two clarifiers. Effluent flows from the clarifiers are combined prior 
to disinfection. Disinfection is conducted in two chlorine contact basins. The facility is in 
operation. 
 
Sludge generated from the treatment facility is pumped to the City of Laredo Southside 
Wastewater Treatment Facility, Permit No. WQ0010681003, from where it is hauled by 
a registered transporter and disposed of at a TCEQ-permitted landfill, City of Laredo 
Landfill, Permit No. 1693B, in Webb County.  The draft permit also authorizes the 
disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, 
wastewater treatment facility, or facility that further processes sludge. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The Zacate Creek WWTP receives significant industrial 
wastewater contributions. 

 
6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

The following is a summary of the applicant’s effluent monitoring data for the period 
7/31/2018 through 7/31/2020. The average of Daily Average value is computed by the 
averaging of all 30-day average values for the reporting period for each parameter: flow, 
five-day Biochemical Oxygen Demand (BOD5), total suspended solids (TSS), ammonia 
nitrogen (NH3-N).  The average of Daily Average value for Escherichia coli (E. coli) in 
colony-forming units (CFU) or most probable number (MPN) per 100 ml is calculated 
via geometric mean.   
 

Parameter       Average of Daily Avg 
Flow, MGD  9.5 
BOD5, mg/l  14 
TSS, mg/l  28 
NH3-N, mg/l  25 
E. coli, CFU or MPN per 100 ml  17 

 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

 
A.   PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

 
The annual average flow of effluent shall not exceed 14 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 20,150 gpm. 
 
 



City of Laredo TPDES Permit No. WQ0010681002 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

Parameter               30-Day Average 7-Day 
Average 

   Daily  
Maximum 

   mg/l lbs/day mg/l mg/l 
BOD5  20 2,335 30 45 
TSS 20 2,335 30 45 
NH3-N Report Report N/A Report 
DO (minimum)  2.0 N/A N/A N/A 
E. coli, CFU or 
MPN/100 ml 

126 N/A N/A 399 

 

Whole Effluent Toxicity (WET) limit >100% (Parameter 22414)  1  
Pimephales promelas    
(24-hour acute LC502)    >100%      >100% 
 
1 The WET limit of an LC50 of >100% effluent is effective at the permit 

issue date. 
2 The LC50 (Lethal Concentration 50) is defined as the effluent dilution at 

which 50% of the organisms survive. 
 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per day by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 
 
The effluent shall contain a chlorine residual of at least 1.0 mg/l and shall not 
exceed a chlorine residual of 4.0 mg/l after a detention time of at least 20 
minutes (based on peak flow), and shall be monitored daily by grab sample. An 
equivalent method of disinfection may be substituted only with prior approval of 
the Executive Director. 

 
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
BOD5 One/day 
TSS One/day 
NH3-N  Two/month 
DO One/day 
E. coli Five/week 
WET limits Twice/year 

 
B. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 
from the treatment facility is pumped to the City of Laredo Southside Wastewater 
Treatment Facility, Permit No. WQ0010681003, from where it is hauled by a 
registered transporter and disposed of at a TCEQ-permitted landfill, City of 
Laredo Landfill, Permit No. 1693B, in Webb County.  The draft permit also 
authorizes the disposal of sludge at a TCEQ-authorized land application site, co-
disposal landfill, wastewater treatment facility, or facility that further processes 
sludge. 



City of Laredo TPDES Permit No. WQ0010681002 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

C.   PRETREATMENT REQUIREMENTS 
 

Permit requirements for pretreatment are based on TPDES regulations contained 
in 30 TAC Chapter 315 which references 40 CFR Part 403, General Pretreatment 
Regulations for Existing and New Sources of Pollution [rev. Federal Register/ 
Vol. 70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 
60134-60798]. The permit includes specific requirements that establish 
responsibilities of local government, industry, and the public to implement the 
standards to control pollutants which pass through or interfere with treatment 
processes in publicly owned treatment works or which may contaminate the 
sewage sludge. This permit has appropriate pretreatment language for a facility 
of this size and complexity. 
 
The permittee has a pretreatment program which was approved by the U.S. 
Environmental Protection Agency (EPA) on December 29, 2005 and modified 
on August 20, 2020 (nonsubstantial Streamlining Rule). The permittee is 
required, under the conditions of the approved pretreatment program, to prepare 
annually a list of industrial users which during the preceding twelve months were 
in significant noncompliance with applicable pretreatment requirements for 
those facilities covered under the program. This list is to be published annually 
during the month of January in a newspaper of general circulation that provides 